

THE laminex GROUP

Formaldehyde Emission Summary – E1 Particleboard

REPORT NO. 10PB

Company Name:
The Laminex Group

Report Date:
14/1/2010

Product Standard:
AS/NZS 1859.1:2004

Test Method:
AS/NZS 4266.16:2004

AS/NZS Limits:
≤1.5 mg/L

	MR PB						
Thickness	9	12	16	18	25	33	38
Result (mg/L)	1.06	0.95	1.06	0.83	0.78	0.73	1.23

	STD PB				
Thickness	12	16	18	25	30
Result (mg/L)	0.75	0.72	0.75	0.85	0.86

Testing completed and traceable to NATA certified laboratories

Authority:



Cameron Dellar
R&D Manager